
JOINT MEETING 

CITY OF MORRO BAY AND CAYUCOS SANITARY DISTRICT 

WASTEWATER TREATMENT PLANT 

(UNDER JOINT POWERS AGREEMENT) 

 
      

       Cayucos Sanitary District Board of Directors:                        City of Morro Bay City Council: 

Robert Enns, President       Jamie Irons, Mayor   

Dan Chivens, Vice-President      Noah Smukler, Mayor Pro Tem 

Cary Maffioli, Director       Matt Makowetski, Councilmember 

Shirley Lyon, Director       John Headding, Councilmember  

Dan Lloyd, Director       Christine Johnson, Councilmember 

 

AGENDA 
 

 

 

 

  

 

 

  

 
Notice: Councilmember Johnson will attend the meeting 

via teleconference, as permitted by Government Code, section 54953, 
[...]
NOTICE TO CONSULTANTS 
DESCRIPTION OF WORK 
PROPOSAL SUBMITTAL FORM 
REFERENCES 
STATEMENT OF PAST CONTRACT DISQUALIFICATIONS 
CONTRACT 
 
GENERAL TERMS AND CONDITIONS 
 PROPOSAL REQUIREMENTS       7 

1. Requirement To Meet All Provisions     7 
2. Proposal Submittal       7 
3. Insurance Certificate       7   
4. Proposal Withdrawal and Opening     7 
5. Submittal of One Proposal Only     7 
6. Cooperative Purchasing      7 

       
7.6. Communications       8 

 
CONTRACT AWARD AND EXECUTION 

9. Proposal Retention and Award     8 
10. Competency and Responsibility of Proposing Consultant  8 
11. Contract Requirement      8 
12. Insurance  Requirements      8 
13. Business License       8 

 
CONTRACT PERFORMANCE 

14. Ability to Perform       9 
15. Laws to be Observed       9 
16. Payment of Taxes       9 
17. Safety Provisions       9 
18. Public and Employee Safety      9 
19. Preservation of City Property      9 
20. Consultant Non-Discrimination     9 
21. Disadvantaged Business Enterprise (DBE) Program   9 
22. Terms and Conditions of Contract     9 

 
SPECIAL TERMS AND CONDITIONS 

  1.   Proposal Content       10 
  2.   Consultant Information      10 
  3.   Proposal Evaluation and Selection     11 
  4.   Contract Award       12 
  5.   Failure to Accept Contract      12 
  6.   Proposal Review and Award Schedule     12 
  7.   Questions        12 
  8.   Ownership of Materials      13 
  9.   Release of Reports and Information     13 
  10.  Copies of Reports and Information     13 
  11.  Accuracy of Specifications      13  
     

March 12, 2015 JPA, Item C-1 
ATTACHMNENT 2



1 

City of Morro Bay/Cayucos Sanitary District 
 

Notice Requesting Proposals for 
Consulting Services: 

 
MORRO BAY/CAYUCOS – WATER RECLAMATON FACILITY 

FACILITY MASTER PLAN 
 

 
NOTICE IS HEREBY GIVEN THAT the City of Morro Bay (“City”) and the Cayucos Sanitary District 
(“District”), located in the County of San Luis Obispo, State of California,  are requesting proposals 
from firms desiring to perform consulting services necessary for the development of a new Water 
Reclamation Facility (WRF) Facility Master Plan (FMP)). The FMP shall be to provide a 
comprehensive facility planning document to treatdescribing theto treatment of wastewater flows 
and deliverthe delivery of reclaimed water to a variety of uses for at least a 30-year planning 
period. The City of Morro Bay Public Works Department of must receive all proposals by 3:00 p.m. 
on Wednesday, April 21, 2015.  
 
The City/District will not consider proposals received after said time.  roposals  Proposals shall be 
submitted to the City of Morro Bay Public Works Department in a sealed envelope plainly marked 
with the proposal title, consultant name and address, and time and date of the proposal submittal 
deadline.  
 
Proposals shall be mailed to: City of Morro Bay, Public Works Department, 595 Harbor St., Morro 
Bay, 93442; or had delivered to the Department at 955 Shasta Avenue, Morro Bay, 93442.  
 
General Work Description: 
The scope anticipated by this RFP will result in the development of a Water Reclamation Facility 
(WRF) Facility Master Plan (an FMP) for a new WRF for the Communities of Morro Bay (and 
Cayucos)..  

 
This FMP is to serve as a comprehensive planning document for a facility that will treat wastewater 
flows from the City of Morro Bay and its wholesale customer, the Cayucos Sanitary District, for a 30-
year planning period.  

 
The City recently made a site preference selection for the location of the facility and through 
that site selection process the community has adopted the following goals: 

The FMP shall implement the following objectives:  

o Produce tertiary, disinfected wastewater in accordance with Title 22 
requirements for unrestricted urban irrigation in a cost effective manner for 
all ratepayers. 

o Design to be able to produce reclaimed wastewater for potential users, which 
could include public and private landscape areas, agriculture, orand 
groundwater recharge. A Prepare a new master reclamation plan should 
includethat includes a construction schedule and a plan for bringing on 
recycled water customers in a cost effective manner. 

o Allow for onsite composting 

March 12, 2015 JPA, Item C-1 
ATTACHMNENT 2



 

2 

o Design for energy recovery 
o Design to treat contaminants of emerging concern in the future 
o Design to allow for other possible municipal functions, i.e. City Corporation 

Yard on site. 
o Ensure compatibility with neighboring land uses 

 
The Morro Bay City Council has/District have resolved to have a WRF operational prior to 
the expiration of the discharge permit for the existing WWTP, being five years more or less.  

 
The existing WWTP is currently designed to accommodate an average dry-weather flow of 
2.06 MGD.  All wastewater is treated through a primary treatment process, which includes 
screening, grit removal, and primary sedimentation.  The WWTP contains a secondary 
treatment unit with a design capacity of a nominal 1.0 MGD, consisting of trickling filters, a 
solids-contact chamber, and a secondary clarifier. Typically, the majority of the flow (often 
more than 1 MGD) is diverted through the secondary treatment process.   Secondary treated 
effluent is subsequently blended with primary effluent prior to discharge to the Pacific 
Ocean through a permitted outfall line. 
 

On December 9, 2014 the Morro Bay City Council was presented the final site preference study 
prepared by John F Rickenbach Consulting and they adopted Resolution 77-14 expressing their 
preference to locate the new WRF on the Rancho Colina site.  The Schedule, developed by John F. 
Rickenbach and Michael K Nunley Associates Engineers, outlines the required steps necessary to 
develop, perform and complete the construction of a New WRF. 
 
The Facility Master Plan will, at a minimum, include evaluation and analysis of: 
 

 The construction of a new Water Reclamation Facility on the Rancho Colina site, including 

alternatives for all ancillary conveyance facilities thus replacing the existing wastewater 

treatment facilities. 

 
 Evaluation and comparison of the viable treatment alternatives for reliable long-term 

compliance with the current and anticipated future WWTP waste discharge requirements 

and 30-year flows.  Alternative options include: 

a. Full tertiary treatment for 30-year future flows; 
b. Full secondary treatment plus partial tertiary treatment for 30-year future flows.  

The Schedule identified a 700 Acre Feet/Year of partial tertiary option; 
c. Full secondary treatment plus 700 Acre Feet/Year of tertiary treatment and phased 

implementation to full tertiary treatment for thirty (30) year future flows. 
d. Identification and evaluation of any additional treatment requirements (above and 

beyond tertiary treatment) necessary to treat 100% of the design flow to water 
quality standards that can be utilized for water reclamation projects.  

 Anticipated uses for reclaimed water include:  replacement of agriculture 
and landscape irrigation supplies and other non-potable uses, groundwater 
recharge and direct potable reuse as regulations change to accommodate. 

 
The FMP will make use of existing work prepared during the development of the former 
rehabilitation/reconstruction project at the existing site and documents prepared by the City and 
its consultants since the denial of the Coastal Development Permit for the reconstruction 

Formatted: Font: +Body (Cambria)

Formatted: List Paragraph, Bulleted + Level: 1
+ Aligned at:  0.25" + Indent at:  0.5"

Formatted: Font: +Body (Cambria)

Formatted: Font: +Body (Cambria)

Formatted: Font: +Body (Cambria)

Formatted: List Paragraph, Bulleted + Level: 1
+ Aligned at:  0.25" + Indent at:  0.5"

March 12, 2015 JPA, Item C-1 
ATTACHMNENT 2



 

3 

project10January 10, 2013.  These documents are available on the City’s web site:  www.morro-
bay.ca.us/NEWWRF. 

 
Proposal packages may be obtained at no cost, from the City of Morro Bay Public Works 
Department, 955 Shasta Avenue, Morro Bay, CA 93442. The telephone number for the Public Works 
Department is (805) 772-6261.  For additional information, contact Rob Livick, Public Works 
Director or Bruce Keogh, Wastewater Division Manager Department at (805) 772-6261. 

March 12, 2015 JPA, Item C-1 
ATTACHMNENT 2



 

4 
 

 

DESCRIPTION OF WORK 
 
 
1. INTRODUCTION 
The future New Water Reclamation Facility is proposed to be constructucted on an approximately 
11 acre parcel of property approximately one mile East of the Morro Bay City limits and on the 
North side of Highway 41 and will require a new force main and pumping station to convey the raw 
wastewater to the site.  The WRF is proposed to be owned and pperatedoperated by the City of 
Morro Bay withand the community of CayucoaCayucos, as served by the Cayucos Sanitary District, 
to be a wholesale customer with rights to approximately 28-percent of the facilities Capacity.  These 
ownership discussions are currently on going.,. 
 
Additionally, the projects goal for the WRF is to ultimately produce the maximum amount of 
reclaimed water as feasible to supplement the City of Morro Bay’sboth communities water supply.  
The ultimate use of the reclaimed water is unknown at this time, but includes potentially: 
groundwater recharge, agricultural offsets, indirect or direct potable use.  Since the ultimate use of 
the reclaimed water will drive the selection of the treatment process, the City is/District are looking 
to this FMP to address that issue. 
 
The existing Morro Bay - Cayucos Wastewater Treatment Plant (WWTP) is currently owned by the 
City of Morro Bay and the Cayucos Sanitary District and operated by the City under a Joint Powers 
Agreement (“JPA”).   Under the terms of the JPA, the WWTP property is owned 60% by the City, and 
40% by the District, and the City has rights to 65% of the WWTP capacity, the District 35 % of the 
capacity rights. The plant is located at 160 Atascadero Road in Morro Bay.   
 
The current WWTP serves a population base of approximately 14,000 people.  The WWTP treated 
an average measured daily flow of 0.934 MGD during the 2014 calendar year and 1.244 MGD in 
2011.  The WWTP was designed to accommodate an average dry-weather flow of 2.06 MGD and 
presently contains a secondary treatment unit with a design capacity of 1.0 MGD, consisting of 
trickling filters, a solids-contact chamber, and a secondary clarifier.  All wastewater is treated 
through a primary treatment process, which includes screening, grit removal, and primary 
sedimentation.   Typically, the majority of the flow (often more than 1 MGD) is diverted through the 
secondary treatment process.  Secondary treated effluent is subsequently blended with primary 
effluent.  The entire blend is chlorinated for disinfection and then dechlorinated.  The disinfected 
effluent is discharged into Estero Bay (Pacific Ocean) through a 27-inch diameter outfall that 
extends a distance of approximately 4400-feet in a northwesterly direction.  The outfall (“outfall”) 
terminates in a multiport diffuser situated approximately 2,900 feet from shore. The diffuser lies in 
50 feet of water referenced to Mean Lower Low Water.  
 

2. BACKGROUND 

The WWTP is operated under a modified National Pollutant Elimination Discharge Permit (NPDES) 
No. CA007881 issued by the United States Environmental Protection Agency (USEPA) and the 
Central Coast Regional Water Quality Control Board (RWQCB).  The WWTP has operated under a 
301(h) modified discharge permit since it’s last upgrade in 1984.  On July 7, 2003 the City 
submitted an application for renewal of NPDES permit No. CA0047881 to USEPA and the RWQCB.  
That permit expired in March 2014, but has been administratively extended and the final discharge 
permit for this plant is expected to be issued later this year.  The Regional Water Quality Control 
Board expects the new facility to be fully operational by 2021. Reference letter from RWQCB saying 
operational by 2021? 

March 12, 2015 JPA, Item C-1 
ATTACHMNENT 2



 

5 
 

 

 
It is the intent of the City/District to develop and implement a long-term project to construct a 
Newnew WRF on a property approximately one mile east on the City’s Corporate 
Boundarycorporate boundary on a site known as Rancho Colina.  
 
On December 9, 2014 the Morro Bay City Council was presented the final site preference study 
prepared by John F Rickenbach Consulting and they adopted Resolution 77-14 expressing their 
preference to locate the new WRF on the Rancho Colina site.  On December 9, 2014 the Morro Bay 
City Council was presented the final site preference study prepared by John F Rickenbach 
Consulting and they adopted Resolution 77-14 expressing their preference to locate the new WRF 
on the Rancho Colina site.  The schedule (“Schedule,”), developed by John F. Rickenbach and 
Michael K Nunley Associates Engineers, outlines the required steps necessary to develop, perform 
and complete the construction ofconstruct a Newnew WRF.  The Schedule anticipated using 

alternative delivery methods in order to complete the project in the allotted 5 ± -year time 
schedule.  The development of a Facility Master Plan is listed as the next priority task in the 
Schedule. 

 
The City has available for review the many engineering studies and reference documents on its 
website www.morro-bay.ca.us/NEWWRF and http://ca-
morrobay.civicplus.com/index.aspx?nid=352 for the previous project. 
 
 

3. GENERAL PROJECT DESCRIPTION 

The purpose of this project is to develop a FMP (“Facilities Master Plan”) for the new Morro Bay 
WRF to providewhich will serve as a comprehensive planning document to treat wastewater flows 
for a 30-year planning period.  The City recently adopted the Schedule for constructing the New 
WRF to meet full tertiary treatment standards within five years. The Facility Master Plan will be 
utilized by the City/District to determine the steps necessary to construct the new WRF and 
demolish the existing plant, and to select a preferred treatment alternative..process.  The completed 
goal for the project will is to result in a facility with full tertiary treatment capacity that is ready to 
provide water for further treatment to meet itsthe water reclamation goals.  The Facility Master 
Plan should include detailed cost estimates for each of the treatment alternatives identified, and the 
demolition of the existing plant. 
 
This Facility Master PlanFMP will build upon the previous work performed including capacity 
evaluation already performed as a part of Amendment 2 to the previous FMP for the previous 
project for reconstruction of the existing wastewater treatment plant.  This process will include 
analysis of viable wastewater treatment process alternatives.  The City is aware and/District   
would like to explore several wastewater treatment options, including but not limited to phased in 
tertiary treatment, full tertiary treatment, and quaternary (or equivalent) treatment to meet 
reclaimed water quality standards.  The Facility Master PlanFMP shall include detailed discussion of 
the wastewater treatment alternative analysis and include a recommended alternative that 
provides reliable, cost effective, long-term wastewater treatment, and value for the City of Morro 
Bay/District  and itstheir customers.  
 
Project Budget:  The Contract award will be based on qualifications as determined by the 
City/District, as outlined in the proposal evaluation and selection criteria described in Section 3 of 
the Special Terms and Conditions.  Following the award of contract the City/District will negotiate a 
not to exceed value compensation and payment schedule with the selected consultant.  

March 12, 2015 JPA, Item C-1 
ATTACHMNENT 2

http://www.morro-bay.ca.us/NEWWRF
http://ca-morrobay.civicplus.com/index.aspx?nid=352
http://ca-morrobay.civicplus.com/index.aspx?nid=352